
14

6

26

23 7

39

49

11

42

52
54

43

40
45

23

38
37

23

4

23

44
4

13
19

17
3

18
10

21
20 4

51

23 48

34

4

9 14

25

31

32
22

2
16

1 16 24

15 33

29
36

28

36
5

53
8

4

35

27

12
30

47

41

46

50

Model 16CG5AMQ



15

Ref. Part Number Description

1 681-04035-0637 Pulley Guard Assembly

2 710-0107 Hex Screw, 5/16 - 24

3 710-0151 Hex Screw, 3/8 - 24

4 710-04189 Screw, M6 - 1 x 20.0

5 710-04192 Screw, M6 - 1

6 710-04866 Screw, M6 - 1

7 710-0502A Sems Screw, 3/8 - 16

8 710-0520 Hex Screw, 3/8 - 16

9 710-1237 Screw, .625

10 710-1683 Hex Screw, M8 - 1.25

11 912-0298 Jam Nut, 1/4 - 20

12 712-04065 Flange Lock Nut, 3/8 - 16

13 914-04029 Square Key, 3/16 x 1.75

14 731-05123 Pulley Cover

15 732-04224 External Spring

16 936-0119 Lock Washer, 5/16

17 936-0169 Lock Washer, 3/8

18 736-0343 Flat Washer, .330 x 1.25 x .120

19 736-04005 Flat Washer, .395 x 1.12 x .14

20 736-0648 Lock Washer

21 736-0685 Flat Washer, 6.4 ID

22 736-0702 Flat Washer, 10.5 ID

23 712-0713 Flange Lock Nut

24 738-04114A Belt Retainer Screw

25 941-0124 Ball Bearing

26 747-05100 Bumper Side

27 750-04233A Idler Spacer

Ref. Part Number Description

28 750-04391 Bearing Spacer, 6.6 x 16.7 x 11.6

29 750-04394 Idler Spacer, 6.5 x 22.3 x 23

30 954-04028 V Belt

31 756-04112A Pulley

32 756-04133 Pulley, 2 x 2.75 x .625

33 756-04275 Pulley, .75 ID x 2.14

34 781-04053 Cable Bracket Mount

35 781-04089 Idler Arm

36 781-04096 Washer Bearing

37 781-04064 Cable Retainer Bracket

38 738-04079 Shoulder Spacer, 7.13 x 11.50

39 681-04014A Wheel Cradle Bracket Assembly

40 981-04105 Height Adj. Bracket Assembly

41 781-04263-0721 Frame

42 710-04197 Screw, M6-1 x 35.0

43 710-04865 Screw, M6 - 1 x 25.0

44 747-05098-0637 Right Hand Bumper Side

45 732-04518 Spring, 17.6mm x 54.0mm

46 747-05097-0637 Front Bumper

47 681-04162 Right Hand Frame Assembly

48 710-04384 Tap Screw

49 710-1026 Screw, 1/4 - 20

50 711-04204A Deflector Mounted Rod

51 681-04161 Left Hand Frame Assembly

52 731-05049 Rear Baffle

53 731-06907 Deflector

54 781-04051A-0637 Baffle

Model 16CG5AMQ



16

14

15

13

16

8

30 16

25

31

17

13

13

28

33 32

29

20

23

14

21

24

16

10

2
35

1

10

8

12

4

8
9

11

34

34

22
20

3

37

1
5

3

4

6

36

7

27

26

18 19

Model 16CG5AMQ



17

Ref. Part Number Description

1 712-04053A Nut, M18 x 1.5

2 750-04201 Bearing Spacer

3 681-04018A Bearing Assembly

4 738-04079 Should Screw, 7.13 x 11.5

5 736-04114 Safety Washer

6 750-04196 Hex Spacer Shaft

7 681-04164 Blade Assembly

8 712-0714 Flange Lock Nut, M8 - 1.25

9 736-04176 Flat Washer, 8.20 x 20.93 x 4.00

10 734-2004A Wheel, 8 x 2.125

11 738-04384 Shoulder Screw, 12.63 x 37.98

12 738-04385 Shoulder Screw, 12.63 x 37.98

13 710-04283 Spacer, M6 - 1.30

14 710-1700 Carrier Spacer, M8 - 1.25

15 712-04064 Flange Lock Nut, 1/4 - 20

16 712-0713 Flange Lock Nut, M6 - 1

17 747-04861-0637 Bail

18 720-0270A Handle Grip

19 781-04258-0637 Height Adjustment Lift Handle

20 720-04041 Turning Knob, M8 x 1.25

21 732-04190A Compression Spacer, .087 x .715 x .688

22 936-0451 Saddle Washer, .320 x .93 x .060

23 736-0700 Flat Washer, 8.4 x 16 x 1.60

24 738-04092 Shoulder Spacer, 11.87 x 15.5

25 938-0952A Shoulder Bolt, .375 x .125

26 749-04464-0637 Upper Handle

27 749-04117B-0637 Lower Handle

28 782-7627A Eye Bolt

29 781-04261-0637 Height Adjustment Bracket Mount

30 781-04267-0637 Bail Interlock Bracket Mount

31 781-04268-0637 Bail Interlock Pivot Bracket

32 946-04444 Clutch Cable

33 946-04443 Height Cable Adjustment

34 736-0504 Wave Washer

35 911-04146 40 CM Shaft

36 750-04190 Fixed Blade Spacer

37 781-04016B Fixed Blade

Model 16CG5AMQ



18

Model 161-VH



19

Part Number Description Ref.

951-10902 Bolt Flange ×28 1

Short Block Dipstick Comp 2

O-Ring 3

Oil Seal 25×41.25×6 4

Cover Comp Left Crankcase 5

Bearing 6205 6

Camshaft Assy. 7

Pin Dowel 7×14 8

Pin Dowel 9×14 9

Gasket Case Cover 10

Crankshaft Comp 11

Governor Gear Kit 12

Radial Ball Bearing(6205) 13

Pin Lock 14

O-Ring 15

Governor Arm 16

Crankcase Comp. 17

Oil Seal 22×35×7 21

Packing 25

Bolt Drain Plug 28

Washer.10×16×1.5 29

Gasket Cover Head 47

Gasket, Cylinder Head 55

Packing 59

Packing,Insulator 61

Packing,Insulator 62

Connecting Rod Comp 66

Clip Piston Pin 18mm 67

Piston 68

Ring Set Comp Piston 69

Pin Piston 70

Lifter Valve 71

951-10922 O-Ring 3

Gasket Kit 
External

Bolt Flange 6×14 45

Cover Comp Head 46

Gasket Cover Head 47

Bolt Flange 8×50 48

Gasket Cylinder Head 55

Packing,Insulator 61

Packing 63

951-10923 O-Ring 3

Part Number Description Ref.

Gasket Kit 
Complete

Oil Seal 25×41.25×6 4

Gasket Case Cover 10

O-Ring 15

Oil Seal 22×35×7 21

Packing 25

Washer.10×16×1.5 29

Gasket Cover Head 47

Gasket Cylinder Head 55

Packing 59

Packing,Insulator 61

Packing,Insulator 62

Packing 63

951-10903 Gasket, Cover Head 47

Cylinder Head 
Assembly

Plate Push Rod Guide 49

Bolt Pivot 50

Arm Valve Rocker 51

Adjusting Nut ,Valve 52

Nutt Pivot Locking 53

Gasket Cylinder Head 55

Packing 59

Packing,Insulator 61

Packing,Insulator 62

Packing 63

Valve Inlet 73

Valve Exhaust 74

Spring Valve 75

Intake Valve Spring Seat 76

Exhaust Valve Spring Seat 77

Adjuster Ex. Valve 78

951-10918 Clip,Tube 80

Fuel Line Kit Tube,Fuel 81

951-10912 Valve Inlet 73

Valve Kit Valve Exhaust 74

951-11157 Radial Ball Bearing(6205) 13

Crankcase Kit O-Ring 15

Crankcase Comp. 17

Oil Seal 22×35×7 21

951-11158 Dipstick Comp 2

Oil Plug
Assembly O-Ring 3

Model 161-VH



20

Part Number Description Ref.

951-11155 Bolt Flange ×28 1

Crankcase 
Cover Kit

Dipstick Comp 2

O-Ring 3

Oil Seal 25×41.25×6 4

Cover Comp Left Crankcase 5

Bearing 6205 6

Gasket Case Cover 10

Radial Ball Bearing(6205) 13

Oil Seal 22×35×7 21

951-11156 Oil Seal 25×41.25×6 4

Crankshaft Kit Bearing 6205 6

Crankshaft Comp 11

Radial Ball Bearing(6205) 13

Oil Seal 22×35×7 21

951-10925 Gasket, Cover Head 47

Cylinder Head 
Kit Bolt 48

Gasket, Cylinder Head 55

710-04920 Bolt 1

710-04092 Dowel Pin 8

715-04089 Dowel Pin 9

714-04074 Locking Pin 14

951-11102 Flywheel Baffle 18

710-04918 Flange Bolt 19

951-10806 Intake Heatening Pipe Seat 20

951-10916 Ignition Coil 22

710-04919 Flange Bolt 23

951-10818 Air Cleaner Housing Assembly 24

951-11151 Air Baffle 26

710-04906 Drain Plug 28

736-04440 Washer 29

951-10908 Flywheel 30

951-10910 Cooling Fan 31

951-10911 Starter Cup 32

712-04209 Flywheel Nut 33

951-11107 Fan Housing Cover 36

951-10914 Recoil Starter Assembly 37

710-04914 Bolt 38

712-04211 Nut 39

951-11106 Governor Arm 40

Part Number Description Ref.

710-04908 Bolt 41

951-10954 Throttle Return Spring 42

951-11152 Governor Rod 43

951-10915 Governor Return Spring 44

710-04916 Bolt 45

710-04922 Bolt 48

710-04902 Pivot Bolt 50

751-11123 Valve Adjusting Nut 52

751-11124 Pivot Locking Nut 53

715-04090 Dowel Pin 56

951-10657 Muffler Stud Assembly 57

951-10292 Spark Plug 58

710-04909 Stud Bolt 60

951-10901 Muffler Complete 64

951-10921 Carburetor  Assembly 65

951-10913 Push Rod Kit 72

951-10651 Fuel Tank Filter 79

951-10920 Fuel Tank 82

951-11128 Engine Cover 83

710-04928 Bolt 84

951-10917 Cap Comp,Fuel 85

951-10656 Dipstick Tube 86

951-10655 Dipstick Assembly 87

710-04948 Bolt 88

710-04949 Bolt 89

712-04214 Flange Nut 90

726-04101 Hose Clamp 91

731-07059 Breather Hose 92

710-04950 Panel Bolt 93

712-04212 Nut 95

710-04927 Bolt 96

951-11071 Throttle Control Assembly 97

951-11067 Throttle Control Knob 98

951-10829 Spark Arrestor 99

951-10794 Air Cleaner 100

951-10307 Flywheel Key 101

951-11048 Carburetor Kit

951-10826 Recoil Spring and Pulley

Model 161-VH




